
D-A144 42 -STUDY -ON THE TREATMENT OFWIASTE WATER GENERTDAT-C i
(KENNEDY SPACE CENT..(U) FLUOR ENGINEERS INC IRVINE CA
ADVANCED TECHNOLOGY DIV OCT 83 SD-TR--84-8

UNLSIID D C8 8C-028 F/G 13/2 N



3,

U. 140

S

111 25l 111_L4

- -e

11111-1 III

L .I

MICROCOPY RESOLUTION TEST CHART

NATIONAL BUREAU OF STANDARDS 1963-A

p

"6

0

p



SD-TR-84-08

STS Hazardous Waste Management Facility
Vandenberg AFB, California

DV~
q

STUDY ON THE TREATMENT OF WASTEWATER
GENERATED AT KSC STS OPERATIONS AND
PROJECTED EFFECTS ON THE DESIGN OF

THE STS HAZARDOUS WASTE MANAGEMENT
FACILITY AT VANDENBERG AFB, CALIFORNIA

FLUOR ENGINEERS, INC.
ADVANCED TECHNOLOGY DIVISION
3333 Michelson Drive •
Irvine, California 92730
[...]
concentration limit to be fed to the reverse osmosis unit. However an analysis of
the composite wastewater'made on May 16 showed only 5 mg/l of silica, compared to 60
mg/l when Si02 was analyzed on April 5. It appeared that the pH of about 1.6 caused
the formation of silicic acid which polymerized and caused precipitation of the
silica. (Ref: "Activated Silica in Wastewater Coagulation" W. J. Weber et al.,
prepared for EPA PB 232454 June 1974.) The rate of silica reduction in the low-pH
washdown water was tabled and studied with samples obtained from the STS-7 launch.

Overall, the tests confirmed our ability to precipitate metals from a cold
solution by using sulfides and hydroxide as reaction agents. They also proved to a
limited extent the ability to reduce dissolved silica. The results indicated that,
without sludge recycle, the lamella-type clarifier design proposed for the treatment
process is conservative with a 0.15 gpm/ft 2 design rate. Table 5-3 summarizes the
effect of sludge return on the sludge settling rate.

5.3 STS-7 Jar Test Program: Jar tests of wastewater samples from STS-7 were per-
formed by Chemical Research Laboratories under subcontract to Fluor Corporation.
The STS-7 test program was a continuation of the tests run for STS-6 wastewater sam-
ples. Tests were conducted to determine process considerations, which were
identified as follows on items from the STS-6 jar test evaluations:

o The Effect of Temperature on Silica Precipitation - Silica precipitation was
monitored by determining silica levels at various time intervals and tempera-
tures.

o The Effect of Sodium Sulfide on Metal Concentration - The effect of sodium
sulfide on the metal concentration of the wastewater composite was determined
for various pH levels by atomic absorption spectrophotometry. The super-
natant from the jar tests was used to determine the unprecipitated metals.
The test also generated settling curve data.

o Variations of Treatment - Calcium carbonate was introduced to determine the
effect of CaCO 3 as a sludge compaction additive. Sodium hydroxide was added
to determine if the sulfide additive was necessary.

o Sequestering of Barium - Barium present in the raw water at Vandenberg could
present a precipitation problem in the final stage of the RO membrane. It

5-4



Figure 5-1
STS-6 Test #1

300 ML Composites

LO C., -S

L9 L? - LA

CC

- c'

E

c:)

LU Un

Ln

C

LO 01i

5-5



Figure 5-2
STS-6 Test #2

300 ML Composites

C)

*LfO -.0 0 (

C- c'.r O0 C)L

E -

-Cj

.--

U,

LOC

U5-



Figure 5-3
STS-6 Test #3

300 ML Composites

M, kc k. o DC 0 0

*n CAC DC;cjM0

C~

C-,)

I- U

LO

4C)

LC)

L/)

-5-



Figure 5-4

STS-6 Test #4

300 ML Composites

0Y O.* kn 0) ~I

4- C

C*)

ko In

I--



Figure 5-5
STS-6 Test #5

300 ML Composites

in 2 Liter Beaker 0

C .) . c:)

- C).

(1) ~ ~ 0 o. t-- U -J._

aLL* 0

(n-

U

- C 0 Cj. 5

- OLC)O.)O CO

c"j

U.)

I-

LiiO

-C

-5-



Figure 5-6
STS-6 Test #6

300 ML Composites

0 )

c r0~0- 1c' cz

C- rLC)

V)- .- C)C\Jd OCD s 0 D0

E-

V))

Ln C

5-10



Figure 5-7
STS-6 Test #1

1 Liter Composites

ICC)

U- C) C-0
- C\J LfO r- -

C cn - C\J al

*~X CL CLO', ,-
4j) ajV >

4-'d LO \J-
a- I) 0 c)al

C) *\ O'

E

LIJ

LO)

43JC

S-S

U0

aS

5-1



Figure 5-8

STS-6 Test #2
I Liter ML Composite

'n ~ qr in

L9

-j c: 0 ) -'. t
LOL

LU U
C)

C) "-j

(0 C0

Ci

* 0))

CC

in (* "

5-12



Figure 5-9
STS-6 Test #3

1 Liter Composites

00

f.- 0) t ,r 0,00 t :d

(D ~ ~ ~ ~ ~ ~ Ilf ru )C ) lC DCDC DC

'.C0

- LOC 0)
CD I'D

aj-~M C C L0

CV .- 0 M C a

CCA

-C

LO~

CAY

5-13



Figure 5-10
STS-6 Test #4

1 Liter Composites

CD.

~L C )

k U --:

.-.E !- 9r 1 .-.- ( '

a*O : * Tc nMc 1 ~
LO

4-c'(D

(IC)

Ln

LC)

C)

L)O

LC) -~ C)

5-14



Figure 5-11
STS-6 Test #5

1 Liter Composites

C)C)C) cJ LC=

-*D CD

-;: - 00 M OCJMc c\\j

-j LO)

-4j C) c\C\J

V)S 0D C\ M-* OJ. - 0M DC)

U,

LAJn

U-U

5-15C



Figure 5-12

STS-6 Test #6

500 ML Composites

CD

- C)C~)C

Ul-. ala O L .0- 00 U" C ) c'aI ~ o M:

r- Q " C\J C\JC\J c\J I I I \ - -

+-)) 0.
4- E C) C'J-i

E( C~ M~

C)

C)

in

U

ko n en-

5-16



Figure 5-13

STS-6

Test run by LT Dave Gibson .- OEHL Lab

with composite used in 1 Liter Tests

M 00 0 :r0q

-. LN r r-.C'j

0~0

V)

co 0

U C)

0 C

S 4)4)
q C C:) C)C) C 4-4-

2Z V) 00~ U') M MkoCJC
C?) C LO)F--CMC\J C---DC 00-C

l - - • -- l I t

P,~~ CA>- i
CNJ C C~J.-j

* CC)

CD

00

5-17k~ m l | I I • . .. . .. . .. .



TABLE 5-3

STS-6 SUMMARY OF MAXIMUM SETTLING

RATES AND THE EFFECT OF SLUDGE RECYCLE

1 LITER COMPOSITE SAMPLES

MINUTES
VOLUME TO BREAK

OF SLUDGE IN SETTLING INCHES

TEST RECYCLED RATE SETTLED GPM/FT 2

1 Ox 3.5 2.38 0.42

2 iX 3 2.5 0.52

3 2X 5 2.09 0.26

4 3X 15 2.25 0.09

5 6X 10 0.55 0.03

6 12X 10 0.75 0.05

300 MILLILITER COMPOSITE SAMPLES

1 Ox 2 1.69 0.53

2 Ix 8 1 0.08

3 2X 10 1.31 0.11

4 3X 15 1.06 0.04

5-18

. . . . ... . . . . ..I, . . , |- _ •. . . . . . . . . .



was proposed to control this potential problem by sequestering the barium to
keep it in solution. Tests performed on the Vandenberg raw water indicate
this to be effective. Test results are presented in the Appendix. S

o Sludge Production and Dewatering - Sludge produced from each of the treatment
studies was combined and allowed to settle for an additional 24 hours. The
supernatant was then decanted and the remaining sludge evaluated for dewater-
ing by centrifugation.

o Moisture Determination - The sludge produced from the treatment studies was
filtered through a nominal 0.45-micron glass fiber filter and the sludge cake
volume determined. A portion of the sludge was used for moisture determina-
tion and two other portions were used for Resources Conservation and
Recovery Act (RCRA) and California Assessment Manual for hazardous wastes
(CAM) evaluation.

o Relative Corrosion of Wastewater on Concrete - Concrete specimens (Type II
Portland cement) were immersed in the composite wastewater sample under both
quiescent and dynamic conditions to determine the corrosivity of the fluid.

The procedures followed and the results obtained by the Jar test simulations are
presented in the Technical Report by Chemical Research Laboratories in the Appendix.

5.4 STS-7 Jar Test Results: The STS-7 jar tests confirmed the viability of heavy
metal removal, via sodium sulfide precipitation, to levels that meet drinking water
standards. The significant test results included the following:

o Precipitation and separation of the heavy metals was not affected by the high
COD of the wastewater.

" A test made using sodium hydroxide without sodium sulfide for precipitation
showed no significant change in heavy metal removal.

" The silica content of the wastewater did not change within the time frame of
the test program.

" Silica was reduced from 88 mg/l to the range 3.6 to 9.6 mg/l by co-precipita-
tion with the heavy metals present in the raw waste, and without slurry
recirculation. The addition of calcium carbonate did not increase the sludge S
settling or compaction rates.

" The precipitated solids settled rapidly in 30 minutes, and concentrated from
2100 ml to 270 ml volume in one hour and from 0.663 gm/l to 4.96 gm/l
density, as shown on Figure 5-14. The concentration increased to 6.96 gm/l
in 24 hours. After 100 hours settling the concentration had increased only
to 7.72 gm/l.

5-19



Figure 5-14
Sldg Volume

ML

4.)

L

4-

cm)
tDtDL -e ~ o -c, _______ O C

4C) C* LO _O______0korf

4-
n ) M__O_

_j_

i I)

C_

0D

cic

C:0

__C)_ _ _) __ _D_

_ _ _ _ _ _ _ _ _ _ _ _ _ _ _ _ _ _ _ _ _

_ _ _ _ _ _ _ _ _ _ _ _ _ _ _ __C)_

Sldg Vol-0

MLt (~



5.5 Sludge Evaluation:

Sludge Dewatering: Sludge dewatering tests were made with the jar test sludges
from STS-6 and STS-7. Methods employed consisted of vacuum filtration and
centrifugation.

Vacuum filtration was carried out with a filter flask, Buechner Funnel, and filter
paper. Filtration was rapid. Even without filter aid a dry filter cake was formed
in both of the tests. These tests indicate that the filter cake produced in a
filter press, operating with a pressure differential of 225 PSI, should comply with
the EPA Test for Standing Water.

The centrifugation test for sludge dewatering indicated that at compaction levels
of 2624 g and 4101 g, both were inefficient and inadequate. A conventional lab
centrifuge was used for the test, and sludge compaction was measured at increasing a
time intervals.

Hazardous Classification: Sludge samples from STS-7 were subjected to numerous
analyses as required by RCRA and proposed regulations of CAM. The sludge passed all
leachate tests under the CAM and RCRA procedures with the exception of the test for
zinc under the CAM Procedure. a

5-21



6.0 PROCESS DESIGN

Based on the results of the test data, Fluor developed the following process •
design for the wastewater treatment plant at Vandenberg.

6.1 Design Basis: Basis of design for the wastewater treatment process includes
the following:

o Wastewater design feed rate is 150 gpm. 0

o Total wastewater generated, exclusive of contaminated stormwater, is
1.5 million gallons per launch.

o Total stormwater subject to containment and treatment during first hour

after launch is 227,330 gallons per launch.

o Mean evaporation rate is 40 inches/year.

o Mean rainfall rate is 15 inches/year.

o Discharge of effluents to surrounding areas shall be in accordance with S

current environmental regulations.

o Intermittent operation is based on five launches per year.

0 Stormwater entering collection system during non-launch periods shall be
routed to offsite storm drainage system. S

o Contaminated stormwater collected during launch will be shared between two
launches for evaporation purposes. Stormwater evaporated between launches
will be approximately 114,000 gallons.

6.1.1 Wastewater Composition: The influent wastewater composition used for •
the process design is shown below. It is based on data extracted from the STS
Project Book and modified to account for the difference in constituents between KSC
potable water and Vandenberg potable water.

Contaminant Concentration, mg/l

pH 2-3.3
Aluminum 52
Barium less than 1.2
Cadmium 0.2
Calcium 465
Chromium 0.6 0

Copper 0.7
Iron 30
Lead 1.4
Magnesium 57
Manganese 0.7
Nickel 1.3 0
Potassium 9

Selenium less than 4
Silver 0.2

6-I



Contaminant Concentration, mg/i

Sodium 181
Zinc 270
Boron 10
Chloride 2881
Silica 70
Sulfate 79
C.O.D. Nil
Suspended Solids 20-320

6.1.2 Treated Wastewater Composition:

Contaminant Concentration mg/l

Calcium 116.1
Magnesium 0.5
Sodium 201.0
Chloride 720.3
Sulfate 24.0
Silica 1.6
Potassium 2.3

6.1.3 RO Analyses: Based upon 80% permeate and 20% reject hydraulic split and

80. ionic rejection, the following are the expected results associated with the
heavy metals "in" and "out" of the RO unit.

RO FEED RO PERMEATE RO REJECT

DESIGN DESIGN DESIGN

(mg/I) (mg/I) (mg/1)

Aluminum 1.5 0.4 6.0
Chromium 1.0 0.25 4.0
Copper 1.0 0.25 4.0
Barium 1.0 0.25 4.0
Cadmium 1.0 0.25 4.0
Lead 1.0 0.25 4.0
Nickel 1.0 0.25 4.0
Silver 1.0 0.25 4.0
Selenium 1.0 0.25 4.0
Zinc 1.0 0.25 4.0
Iron 1.0 0.25 4.0

6.2 Process Description: The wastewater treatment plant includes the following

unit operations:

a. Neutralization & Precipitation:

o Acid neutralization
o Precipitation of metals
o Adsorption of silica
o Clarification

6-2



b. Filtration and Reverse Osmosis:

o Granular media filtration 0
o Cartridge filtration

o Reverse osmosis

c. Sludge Handling & Disposal:

o Sludge thickening S
o Sludge filtration
o Sludge containerization

d. Solar Evaporation:

o Evaporation ponds 0

The overall process flow and material balance is shown on drawing 80-M-550 and
will be referenced in the following discussion.

46 -

6-3



* FUNCTiON ANALYSIS -

I '' ~ ''> _______
~ (~ 'A
.- , ~ 'Y .1,

-- -~ I

* 7 - ~1 ~W~1A ~ I -~ ~iiL ~

I I I I

I ~~1 -I j~,I

I I

I I ~

0

flLt~,

Qc~ Q V (FY

4 2 _ Q ~
I t ~ iUC~ I

g - K~j

I ?fl' .AI~t C- flC tnt, C a t fl~,
C I

oi~ 1 _____

C C _________ Cm C',

(2.(2 12 ~C

(2'-, -I
LAO A.'

-- "~ ~ ---~ -~

~1 -'1H

-1

__
'4 ,. - C~

__ SAFETY P1

/
------------------- *-~ -- ~



ANALYSIS-_VE PAYS ____

-~~~~ - -~ -- v i -_ _ _ -- --- --- -

-v-

Di

E:7 -@

~ FjZKQ

A-~ -, IAN7U , '~S t ' A .;

*h &".'W MQ .' M k ,7 . AI91,

W5:ETY PAYS _-IS -1"--- -- - -



6.2.1 Neutralization and Precipitation: The first stage of wastewater treatment
is neutralization of the hydrochloric acid in the wastewater combined with pre-
cipitation of the heavy metals as hydroxides and sulfides. The optimum pH for 0
treatment and the residual sulfide concentration will be selected to minimize the
concentration of the metals remaining in solution. The precipitation of hydroxides
and sulfides is necessary because of the amphoteric properties of aluminum, zinc,
and iron.

Silica removal is necessary for optimum permeate recovery in the reverse osmosis 0
system. Silica will be coprecipitated with magnesium hydroxide and other metal
hydroxides. A solution feeder for magnesium chloride is included so that the magne-
sium concentration can be increased if necessary to limit the final silica concen-
tration (to less than 15 mg/l as Si0 2) in the feed to the reverse osmosis system.

A reaction/precipitation tank with a retention time of 30 minutes is included to 0
maximize precipitation. This tank has a slow speed agitator, and a polymer will be
added to enhance floc formation. Sludge from the final clarifier will be recycled
to improve floc formation and also to aid in silica removal.

Solids separation will take place in a lamella type clarifier which has inclined
plates on which the precipitated solids settle. The inclination angle is set so 0
that the settled solids will sl4dc down into the sludge hopper below the lamella
plates. The sludge is pumped into a thickener to maximize the sludge solids con-
centration before the sludge is dewatered in a filter press.

6.2.2 Filtration and Reverse Osmosis: The lamella clarifier supernatant flows by
gravity into a surge tank and is then pumped through granular media filters and car- S
tridge filters to remove suspended solids and thus minimize the potential fouling of
the reverse osmosis membranes.

The pH of the filtered wastewater is adjusted with sulfuric acid, and a sequester-
ant is added to avoid the deposition of solids on the RO membranes.

The wastewater is then boosted to the RO operating pressure of 450 psi. A
three-stage reverse osmosis unit is provided to complete the final dissolved solids
reduction of the wastewater. The RO permeate and reject flow rates are adjusted and
monitored with conductivity sensors to maintain the total dissolved solids level at
approximately 1100 mg/l in the permeate. The reject from the first RO stage passes
to the second stage, and the second stage reject is passed to the third stage. The
flow rates are adjusted so precipitation on the third set of RO units is avoided or
kept to a minimum by avoiding an excessive TDS level in the reject from the third
stage.

The permeates are combined and the pH is increased with sodium hydroxide to the
Langelier saturation index non scaling point. This avoids corrosion and scale for- •
mation in the recycle system. The reject brine from the third stage of the R/O unit
flows to the evaporation ponds for disposal.

A composite analysis of STS-7 wastewater before and after treatment and the pro-
jected analysis of the RO permeate after pH adjustment is shown on drawing 80-M-550.

6-5



6.2.3 Sludge Production and Disposal: The precipitation of metals by sodium
hydroxide and sodium sulfide produces a mixture of metal sulfides and hydroxides.

In addition, silica will be adsorbed by the metal hydroxides and the suspended sol-
ids which do not settle in the exhaust duct will flocculate and be removed in the
lamella clarifier. Approximately eight hours of settling time is provided in the
clarifier, plus 20 hours settling time in the thickener, to clarify this suspension.
The settling and thickening characteristics of STS-7 sludge are shown on
Figure 5-14.

Table 6-1 summarizes the approximate sludge production from STS-1, -2, -3 and -5
launches.

Table 6-2 presents the sludge quantities per million gallons of wastewater volume
projected for Vandenberg assuming STS-7 water composition, and the corresponding
modified Project Book composition. Based on STS-7 launch data, 10 tons of sludge
per launch are estimated to be produced, predicated on the rainwater composition
approximating the manual washdown composition. If the rainwater is more dilute than
the manual washdown composition, the produced sludge will be less.

Figure 6-1 presents a graphical depection of the sludge produced by source for
Vandenberg. The values are based on KSC measurements adjusted for Vandenberg raw
water. The graph reflects where the major source of sludge originates and suggests
where the greatest variations in quantity may exist. The sludge resulting from the
raw water shouldremain relatively constant. It represents about 10% of the total
sludge produced.

The sludge produced from the SRB exhaust is projected to be 15% of the total

sludge. This quantity will depend premarily on the amount of sound suppression
water recovered, the scrubbing efficiency of the fixed washdown sprays and the
fallout on the launch pad area that will be contained in the wastewater collection
system.

Sludge produced because of steel corrosion is 5%. The quantily could increase
because of the greater amount of steel structures at Vandenberg. However, a high
quality coating system is being applied at Vandenberg which could reduce the sludge
produced from this source.

The sludge resulting from paint absorption is projected to contribute 37% of the
total sludge. At Vandenberg a three-coat paint system is being applied which should '

reduce the zinc level in the wastewater.

The last main contributor to the sludge is the concrete which comprises 13% of the
total sludge. This quantity could increase because of the quantity of exposed
concrete and the geometry of the flame ducts at Vandenberg compared to KSC.

The other 20% of the sludge results from additives (diatomite and polymer) to
accomplish the sludge formation. If the other sludge sources vary, this quantity
will vary in direct proportion.

The interesting aspect of this analysis is that only about 20% of the sludge is
primary sludge associated with the launch exhaust. About 80% can be classified as *
secondary sludge production which is a result of the particular environment in which
the vehicle is launched.

6-6

. .. . . . . .. . ..... .. . . . . . . . . . . . . .. . . . . . . e, . .



We assumed that suspended solids will not exceed 50 mg/I in the collected waste-
water in the exhaust ducts. The zinc concentration was unexpectedly high in samples
tested from STS-1 thru -7. This is believed to be due to removal during launch of
the inorganic zinc coatings used on the structures at the pad, and the zinc being
picked up by the wastewater. The zinc is dissolved by the hydrochloric acid.

The thickened sludge will be dewatered in a plate and frame filter press with an
operating pressure of 225 psig. This is required to produce a filter cake
which will pass the EPA Standing Water Test specification. The filter cake will S
then be containerized and transported to the Casmelia Resources Sanitary Land Fill,
as illustrated and described in the Appendix.

If the filter cake passes the RCRA and proposed CAM leachate tests and is classi-
fied as a non-hazardous sludge, it can be hauled to the dump site in large bulk con-
tainers and dumped into an open pit. However, there is a potential for the sulfides S

to be converted to sulfates by biological action with potential leaching. If the
leachate does not comply with RCRA and CAM metal concentration limits, the sludge
will then be classified as a hazardous sludge. This classification requires the
sludge to be transported and disposed of in non-corrosive and sealed containers.